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01-0014A~5030 Arm, Bed Sk - HE(E 13et
01-002A-5030 Arm a4 1
01-004C-7400 Bolt ofal -wiC AY FE 4
01-008P-1230 Pin ofgb- e A8 33 8 2
0130065-306H Brand_Mark (Faee Plate) FEREGEED) 1
01-005A-5030 Face Plate Hy 1
0150088-306H Face Plate Gasket ol g 7pA 1
SC-Al74-4122 Serew(11/64" n=28) ol T A 3
01-110R-1230 Rubbetr Cap For Face Plate o3t 7 Suly 1
0150115-306H Thread Take Up Cover A7 Al 1
SC-A170-4124 Screw(3/64 n=28} A7 A FHA 1
0150135-306H 1 Left Cover 35 A 1
0150145-306H Left Cover Gasket EXECIEES] 1
SC-0174-4122 Serew (15/64 n=28) &% Ad 344 3
01-G17W-1600 Washer & Ad TASH 3
Warnlng Stiker AE &SEA 1
0150255 -306H Thread Gulde A $hl(a) 1
SN-0105-4000 Serew (15/64° n=28) B (A)ZHHE 1
0150275-306H Thread Gulde B sHfl (B} 1
5C-0122-4522 Screw (15/64 n=28) S| (B} 23 YA 1
01-027A-3800 Thread Guide L Akl (3 i
5C-0529-3125 Screw (/64 n=23) bl (3 2 A 1
0150315306 Thread Guide R A ($) 1
5€-0529-3125 Serew (9/6¢4 n=28) i ()28 A 1
Arm Thread Guide opat Aok o 1
0150335-306H Arm ‘Thread Guide nut ofst A5 Aol TRAHE 1
G1-007C-3400 Thread Guide L A (3} 1
§C-0529-3125 Serew (9/64" n=28) Sha(a]) 3HGA 1

Slllcon Tank Ass ¥ A FF dalz) 1Set
015038S-306H Shicon Tank AAE F¢ d3 1
0150395-306H Sllieon Oil Window AE 4% 1
0150405-306H Silleon Felt EEE T EE I
015041S-306H Felt Holder for Sillcon Qif Supply AYE B4 42 UE Fe 1
SC-0499-4515 Serew (11/64" n=28) AE FF B Hu4l 1

Safety Plate Ass'y FHB(Z) 13et
01-0284-5030 Safety plate b % 1
0150455-306H Safety Plate Bracket A% uas 1
015046S-306E Safety plate Holder A4L £ 1
0130478-306H Safety plate Holder Serew A ghubs 1
SN-~0101-4000 Nut (11/64" n=40} kT AL HE 1
06-051W-7400 Washer AR AL 34 1
0180508-306H Safety plate Spring APl AXH 1
0150515-306H Safety plate Hook AL A o 1
SN=-0111-4000 Nut (8/64" n=40) AT Axy Hel HE 1
A4-28-10 | SN-0101-4000 Nut (9/64" n=40) ok HE 2
A=p8-11| SC-0175-4522 Screw {11/64° n=40) A s J 4 2
A-33-12] 40-004W-1600 Washer kA & A 3 2
A=29 SC-0128-4118 Safety Bracket Screw [ D) 2
A=38 {1S0575-306H Emergency Swlteh w4 5/W 1
A-31 0150585-306H Emergency Switch Bracket vl /W nasl 1
A-32 50-0175-4582 Emergency Switeh Screw a4 S/w des Hua 2
A-33 150645-306H Brand Mark AX ola 2
A<M 1-0354.-5030 Top Cover H27 1
A-35 5C-0523-4122 Top Cover 3crew a4 YA 8
A-16 01-007R~-B130 Rubber Cap A572 3fuA(d= $10.5) 1
A-37 Ol Sticker £ 2H 2
A-38 04-104R~1230 Needle Bar Rubber Cap vhpdl F¥cbA (d=§8.3) 1
A-39 01-110R~1230 Arm Upper Part Rubber Cap ABM AT FuiA (d= £12) 1
A-40 01-144R-1230 Arm Rubber Cap (L} ARM T$ubAl ti{d=#16) 2
A-4] 01-007R-8130 Arm Rubber Cap (M) ARM ¥t £ (d=$10.5) 3
A-42 04-104R-1230 Arm Rubber Cap (8} ARM XFohA &{d=§83) 1
A-43 01-044M-5030 HS Model Mark{HS) 24 pF(HS 1
A-{4 01-045M-5030 @S Model Mark({GS) ECEEIED) 1
A48 01-011C-2350 Cable Holder Aot g ¥ (5N) 3
A~46 SC-0174-4122 Screw Aeld F6 Huhat 3
A-47 01-003A4-5030 Bed H = 1
A-48 140683C-4113 Serew(M10, L.35) HE T 4
A-49 160298 W~4115 Spring Washer W2 TG AxE o4 4
A-S0 DLO07SW-A001 Washer HE A ey 4
A-5 G1-052A-~5030 Bed Stopper Block A e =B ZF A 2
A5 PB8062SC-4113 Serew(MS5, L2¢) M 25 5§ TAYA 6
A 140273C~-4113 Serew(MB, L35) e 2ed A 3
A5t 01-014C-3130 Nut s AEH A HE 3
A-55 01-0564-5030 Stopper Bloek B W A6 3§ B 1
A-56 01-0605-5030 Screw (M8, 1100) HWeEARH YA C 1
A-57 01-014C-8130 Nut HeEAEHYA C HE 1
A58 01-061A-5030 Belt Cover HE A 1
A-59 01-062C-5030 Supporter for Bell Cover A MEAY 2L A 2
A-60 01-063C~5030 Suppocter for Belt Cover B HEAY 72 B 2
A-§L 01-064C-5030 Supporter for Bert Cover C HWEAW AXE C 1
A-§2 | 180478C-7113 Serew HEAY YA 5
A-63 01S0573-306H Emergency Switch | Ak A3 1
A-B4 0150585 -306H Emergency Switch Bracket B4k A4 B 1
A-B5 SC-0175-4522 Serew (131/64° n=d0) 4k 2

Note: HS—Heavy Materlal {(FEE)
GS—General Materlal (¥FE)




Upper Shaft & Main Drive Mechanism
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B-1 02-001A-5030 Upper Shaft

B-2 0250028 -306H Link Cam CER:

B-3 16-020W-957¢ Link Cam Washer CER

B4 §C-0500-4125 Serew(15/64" n=28) CEE -

B-5 SC-0183-4422 Serew(9/327 n=28) CERE- T

B-6 SC-0203-4522 Screw(15/64" n=28) EEA I
B-7 0230075 -306E Upper Shaft Bushing(F) 4% A 14

B-§ 8C-0317-4517 | Screw(15/64” n=28) 45 A ¥4 =24
B-9 0250095 -306E Bobhin Winder Driving Wheel AR 75 ¥

B-10 | SC-0499-4515 Screw for Bebbin Winder Driving A7A TE 2 JgA
B-11 0250115-306H Upper Shaft Bushing {M) 4% 5 24

B-12 | 5C-0114-4515 Screw (15/64" n=28) 4% 3 324 3HGAL
B-13 02-021A-1230 Upper Shaft Cellar A% 75

B-14 | SC-A129-4515 Screw (1/4 n=40) 4% 7he} dva

B-15 | 023015S-306H Crank Balapcer ELER L

ﬁ-IE 0280165 =306 Fix Plate for Crank Balancer afz 43L& @ ¢
B-17 | sc-0202-2118 Serew (3/16™ n=28) EXEREESE B
B-18 02-018A-5030 Rear Bushing For Upper Shaft Ax F g4

B-19 | 01-155A-7600 Ball Bearing {6002z2) 2& F 5 ol {60022z)
B-20 02A0248-811E Sensor Collar - A% 44 et

B-21 SC-0317-4517 Serew (15/64 n=28) A2 A4 Flet zAYA
B-22 D2AB26S-811H Sensor Plate AR AL

B-23 | SC-A170-4124 Serew (9/647 n=40) 4% AAG 24
B-24 01-017W-1600 Washer - A% A% 3AGAL A
B-25 0250295 ~306H Upper Shaft Sensor 4% A4

B-26 | 030718C-4113 Serew(M3, L10) A& A dda

B-27 02A0315-811H Sensor Bracket 44 A4 A

B-28 SC-0202-2118 Serew(3/16” n=28) 4% A4 =22 34
B-29 | 02-033A-5030 Timing Puller For Upper Shaft 4% golw Fa

B-30 | SC-A308-4517 Serew A3 eold F 2P A
B-31 02-035A-~5030 Belt for Upper Shaft A% eo[of WE

B-32 | 02-D36A-5030 Idler Base ofo] §7 o) &

B-33 | 140275C-4113 Serew{M8s, L30} obo] &3 sje]l& 2ALEAL
B-3¢ | 150958W-4115 Spring Washer obo] B Hlo]a TA A Axmal o4
B-35 150778 W-211L Idler Washer oho] Eg o]~ TA AL Foty
B-36 02-0408~5030 Idler Shaft oo B8 &

B-37 | 02-010A-106L Idler Bearing {62/2212) ohol B o] (62/2222)
B-38 02-042W-5030 Idler Washer ofo[ &8 o4

B-39 §C-0140-4111 Stopper Screw for Idler Bearing (1/47 n=28) | ohei & wo|¥d 223 A
B-40 | 02-044A-5030 Idler o}o] 57

B-41 SC-A308-4517 Idler Shaft Screw oo} 5 & I A
B-42 | 02-046A-5030 Main Drving Motor w52
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B-43 { 22-003A-5030 Fixed plate Main Drving Motor ATERH Ry 1
B-44 | 140278C-4113 screw AA?FeE ZAt4 ¢
B-45 150958 W-4115 Spring Washer A+ F2E TP 2274 4
B-46 | 15077SW-2111 Washer dd3F2H I Jo4 4
B-47 140275C-4113 Serew (M8, L30) W rEze % PG4 3
B-48 150953W-4115 Spring Wasker dlFERE A% TP Axdad | 3
B-49 | 150775W-2111 washer AAFEEE Haw w544 3
B-50 22-0024-5030 Main Motor Bracket A7 FE 52}% 1
B-51 | 02-055A-5030 Spacer For Main Moter el mE &sjeld 1
B-52 030038C-4113 Serew (M8, L35) ol ERE 2 24 4
B-53 | 150958 W-4115 Spring Washer Aol FEEe el o ALy | 4
B-5¢ | 150778W-211 Washer wATERE B TAVA 4 4
B-55 | 02-0589A-~5030 Adjusting Block For Main Belt ERL SRR 1
B-56 | 080625C-4113 Screw (M5, L20) dlsME ez $Y 234 2
B-57 | 02-061S-5030 Adjusting Block Screw (M, L40) AUge Bz 1
B-58 0151275-306H Nut ddE AYzY hah = 1
B-59 02-063A~5030 Pulley delag &9 1
B-60 $C-0101-4517 Screw k4 2
B-61 | 0450013-306H Needle Bar bl 1
B-62 0451028 -SOGE Needle Bar Bushing vhd] A 1
B-63 S5C-0542-4515 Screw(11/64™ n=40) v A4 st 1
B-64 0450045~306 Needle Bar Bushing {L) vt A i
B-65 SC-0542-4515 Screw wad H24 Fha 1
B-66 0450068-306 K Needle Bar Guide Black vhad hfEd 1
B-67 0450078 -306H HS Thread Gulde for Needle Bar(H) vl Aohi(H) 1
B-68 0450088-306H GS Thread Guide for Needle Bar(G) whad 4Ahi(c) 1
B-69 5C-Al31-4522 Serew E L2 1
B-T0 HS Needle (DPX17 #18) WE(DPX17 #18) (£84) 1
B-T1 @8 Needle (DPX5 #14) we(DPx5 $14) (4u4) 1
B-72 0850015-306H Thread Take-Up Lever Ass’y LA (=) 13et
B-13 0850025-306K Thread Take-Up Lever A7 1
B-74 0850035-306K Needle Bar Crank vHed 283 1
B-75 | 0850043-306K Thread Take-Up Lever Crank 447 2792 1
B-76 085005S-306H Needle Bearing AN 233 el g weld 1
B-77 0830063-306H Needle Bearing whed 232 Yo g wleid 1
B-78 08S50075-306H Needle Bar Crank Rod sbgd 293 RE 1
B-7% 0880088-306H Serew shrd 2T oA 1
B-30 3C-0110-4115 Serew {15/64" n=28) P N R 1
B-81 08S010S-306H Needle Bar Holder s o 1
B-82 088011S-306H Serew wpd] Aol A 1
B-83 4830125-306H “Thread Take-Up Crank Shaft AAs 2¥3a 5 1
B-%4 §¢-0114-4515 Screw A7 ag= F 23 1
B-85 8C-0114-4515 Serew (15/647 n=28) A% F 24 23} 1

Nota: HS—Heavy Material (£2=F)
GSs—General Materlal {(2EH2)
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. C-1 0550345-306H Presser Cam - . . e FE A
Q-2 SC-A308-4517 Presser Cam Screw (1/4° n=40) w3 F5 9 Ada 2
c-3 0580365-306K Presser Cam Connecting Rod 539 e A d3FE 1
C-4 055037S-306H Presser Fork Crank LRy X3 FYa 1
C-5 SC-0150-4122 Presser Fork Crank Screw RF$ EI IHI FYY4 1
C-6 0580395-306H Presser Cam Connecting Rod Pin rFy 2E 4 22 Hd 1
C-7 04-009C~3710 Rod Connecting E-ring ZT ox By (A7 45) 2
c-8 0550418-306H Presser Cam Bushing A =g FESF 2 A i
C-9 0550425-306H Presser Cam Bushing B kRd RE2 XA B 1
Cc-10 | 0350435-306H Presser Cam =iy FEE 1
c-1 0550445-306H Presser Adjusting Arm x4 =3 ARM 1
c-12 SC-0110-4115 Presser Adjusting Arm Serew (15/64" n=28) e =4 ARM g} 1
c-13 0530465 -306H Presser Adjusting Arm Nut R 2 ARM UE 1
c-14 09-034W-T7400 Presser Adjusting Arm Washer LFk 2H ARM $H4 1
c-15 0550485-306H Presser Adjusting Arm Hinge Screw e 2 ARM Slsl 1
C-16 0550495-306K Presser Link L B . 2
c-17 0550505~306H Presser Lick Hinge Serew LRy YT shta 3
C-18 0550515-306H Pasition Link EERES 1
C-19 B550525-306H Position Link Fix Hinge Serew 34 Wz 23 A 1
C-20 | 0580535~306H Position Driving Link =f% £F A4 1
C-21 | 0550548-306H Position Driving Link Fix Hinge Screw L5 25 d2 34 4 1
c~22 1080148-306H Position Driving Link Collar L& 5 93 ste 1
€-23 | 8C-0512-4515 Position Driving Link Collar Serew rE 2E d= Az s 2
C-24 } 0550575-306H Presser Bar Bushlng g 24 1
c-5 SC-0104-4517 Presser Bar Bushing Screw a0 24 FHa4 1
C-26 S0-0337-4125 Presser Adjusting Screw by =23 JA 1
C-27 05-002C-2500 Presser Adjusting Spring Nut otz 24 Ja 3 YE 1
c-28 0550615=-306H Presser Adjusting Spring 4y 3 A% 1
c-29 0550625-~306H Presser Adjusting Bar e =4 & 1
c-3¢ | 0580635-306H Presser Bar Holder &4 el 1
c-31 SC-A174-4122 Presser Bar Holder Screw FEA el A4 1
c-32 | 05-001A-1230 Presser Bar & 1
C-33 0550665-306H Presser Foot Ly 1
C-34 0550675-306H Finger Guard #HAA7E 1
Cc-35 SC-0541-4125 Finger Guard Serew A sz St 1
C-36 40-004W-1600 Finger Guard Washet 37 7= A 2
c-37 05A0378-811H Presser Foot Cylinder LR &g AUy 1
c-38 05A0388-811H Hinge Stud for Presser Foot Cylinder =l Ay 94 chig 1
C-39 | 0540395-811K Hose ol TA(F4)
C-40 22A1015-811H Tube Label #u 24 (s1p) 14
c-41 22A1015-811H Tube Label &8 4 (52P) 1
C-42 B5A0405-811H Speed Controller AHe HAe%y 2
C-43 | 0SA0418-811H Connectlng Link for Presser Foot Cyliader Ass'y =24 3 Adg 494 F2(&) | 1Set
C-4 | 05A0428-811H Conneeting Link for Presser Foot Cylinder RFW EY A4 44 w2 1
C-d5 05A0438-811H Knuckle of Presser Foot Cylinder Lxg Ay dF 1
C-46 05A0445~-811H Connecting Rod for Presser Foot Ry Adg dAFE 1
C-47 05A0455-811H% Stud for Presser Link wF3 gz vl !
C-48 05A0465-811H Lift Link of Presser Foot 32 £y d3 1
C-49 | SN-0L05~-4000 Lift Link of Presser Foot Nut =34 +¢ 92 e 1
C=50 06-002W-2350 Lift Link of Presser Foot Washer k%Y £3 43 g4 1
C-51 05A.0498-811H O-ring 0-3 (P-5) 1
c-52 05A0505-811H Stud for Lift Link of Presser Foot kS 2 Ay gy 1
C-53 05A0515-851H Presser Bar Lifter Cornnecting Shaft et &9 dAF 1
C-54 §C-0540-4125 Presser Bar Lifter Connecting Shaft Fix Screw =24 £ dHE AL 1
c-55 1050148-306K Gonneetlng Link Collar Presser Foot Cylinder =3y Y 430 o3 33 s 1
C-56 | SC-0512-4515 Conneeting Link collar screw for Presser faot Cylinder(15/64 "n=28) | =59 £3 4dd dyg=z Az ada | 2
C-57 0580755-306H Position Link Stopper qada ARy 1
C-58 0580768=306H Positlen Link Stopper Spring da=A 26 A= 1
C-59 0580775-306H Pasition Link Stopper Bracket A=z 2H g 1
C-60 | SC-0183-4122 Serew (15/64" n=28) HARa ~s3 sl gy 2
Cc-61 0550795-306H Posltion Link Stopper Rubber gAEa suH 452 F 1
C-62 SG-0169-4122 Screw 2z oy = g4 1
C-83 SN-0116-4000 Nut(11/64" r=40) Az g 24 43R A HE 1
C-64 SW-0115-1011 Washer 2% ] 1
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D-1 | 07-001A-5030 Lower Shaft Ass'y }& (=) 13et
D-1-1 | 07-0024-5030 Lower Shaft #% 1
p-1-2 | 07-003A-5030 Lower Sjaft Gear #2379 1
D-1-3 | 0780048-306H | ° | Taper Pin sl A 1
D-1-4 | 5C-0512-4515 Serew - & Ao Ag4 1
D=2 0750065-306H Lower Shaft Rear Bushing S f1ud 1
p-3 0750075-306H Needle Bearlng {KT8110) #4 24 UE e B (KT8II0) 3
D-4 0750085-306H Thrust Washer 4% EFLE 34 1
D-§ 1050143-306H Lower Shaft Collar #& e} 2
-6 SC-0512-4515 Serew (11/64" n=40) | 2 slel 94 4
D-7 07501158-306H Crank Rod EL S 3-1 1
D-8 SC-0179-4125 | Screw {11/64" n=40) axa 2 24 2
D=8 0750135-306E Crank Rod Hinge. Serew ELES I L2 1
D-10 | SN-0116-4000 Nut (174" n=40) 293 %c g vME 1
D-11 | 07501535-306H Oselllator Shaft 2438 # 1
D-12 | SC-0509-4515 Oscillator Shaft Serew sAdelE & Pkt 2
D-13 | 0730175-306H Osclllator Shaft Collar{L) sAEE & Fhaia) 1
D-14 SC-0512-4515 Osetllator Shaft Collar{L)Screw 24w #F ()34 4
D-15 0780195-306H Oselllator Shaft Gear AFR Jo 1
D-16 0750203-306H -| Osefllator Shaft Washer 24 & A 1
D-17 | 43-009C-1500 Osclllator Shaft E-ring {#9) 24ddE & BY 933 (232 49) 1
D-18 | 0750228-306H Qsclllator Shaft Cellar(R) 24 HelE & (%) 1
D-19 0750235-306H Bobbin Case Ass' ¥ Bl Aol &(=) 1Set
D-19-1 | 0750245-306H | - BobbinCase By Alsl 1
D-19-2 | 0750258-306H Bobbin Plate Spring By % Axe 1
D-20 | 078026S-306K Rabbin Ll 1
D-2 0780275-306H Shuttle Race ring "AE djo)a @ 1
D-22 | 075028S-306H | HS | Shuttle(H) AE (H) 1
D-23 | 0750295-306H | GS | Shuttle(G) A% (G} 1
D-2¢ | D781305-306H Shuttle Drive AE cetelr 1
D-25 | SC-0211-4113 Shuttle Drive Screw A% soolt PYuts 1
D-26 | 07S032$-306H Shuttle (L) Ag(d} 1
D-21 07AG335-811H Front Bushing for Loewer Shaft 3 Al 1
D-28 | 0750355-308H Shuttle (L) Adjusting Shaft AE(d) =A% 1
D-28 | SC-0150-4122 Shuttle (L) Serew (15/64" n=28) A5(d) DA AL 1
D-20 | SC-0543-4525 Shuttle (L) Serew (11/647 n=40) HE(d) THYAB 1
D-31 SC-0150-4122 Screw for Frout Bushing {15/64" n=28} H& AXA 2AGA 1
D-32 | 0750365-206H Shuttle Ring HE g% 7 1
D-33 | 0750078-306H Shuttle Needle Bearing ME Jolg wle¥ (KT8110) 1
D-34 | 0750385-306H Shuttle Needle Washer AF ol oA 1
D-35 | 075039S-306H Shuttle Upper Spring{H} A% 4d AzF(H) 1
D-36 | 0750405-306G | HS | Shuttle Upper Spring{G) A% 4w 2£3(G) 1
D-37 SC-A121-4122 : GS | Shuttle Upper Spring Fix Spring A 4d 23 A4 2
D-38 | 0780425-306E Inner Hook Presser Shaft Ass'y & 7ho} RER(E) 28et
D-38-1 | 0750438-306H fnner Hook Presser Shaft & 7hop S 2
D-38-2 | 0780445-306H tnner Eook Presser Plate & 7ioh &34 2
D-39 06-033M-3300 Inner Hook Presser E-ting {$3) & 7tep 2% B (A7 $3) 2
D-40 0750463-306H Inner Hook Presser Spring <& Flol oY Ax9 2
D-41 B730475-306H Hook Cover Ass'y & Av(&) 13et
D-41-1 | 07504835-306H Hook Cover % A 1
D-41-2 | 0750498-306H Hook Cover Hlnge F Ay HaA 1
D-42 0750508-~305H Hook Cover Spring Pin + AW 2z 9 1
D-43 0780515-306K Hook Cover Plate Spring A £ A Hazy oA 1
D-44 0750528-306K Hook Cover Plate Spring B * A #H Az¥ R 1
D-45 SC-0175-4522 Hoek Cover Plate Screw {11/64" n=40) * A A 1
Note: HS=—Heavy Materlal (EE2)

GS— General Materlal (2EH2)
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BE-1 1050018-306E Thread Trimming Sol. Ass'y Fotie E(&) 18et
E-2 1050025-306H Thread Trimming SolL Bracket. 43 gdllkoE B 1
E-3 3C-0548-4122 Serew (3/167 n=28) A4 gacols w2 o4 2
B4 1080045-306H Nut (3/16" n=28) AR dloE ¥ Y2 2
B-5 1050055-306H Rotating Link for Solenoid A #elledls HA g2 1
E-6 50-0328-4413 Serew (M4 xP0.7) Ad gdlleole A Y3 A 1
B-T 1050078-306H Thread Trimming Driving Link Stopper A4 7§ 93 2EH 1
E-8 §C-0548-4122 Serew (3/16" n=28) A4 % A3 LY P4 2
E-9 1050095 ~306H Thread Trimming Cam A% o 1
E-10 | SC-A308-4517 Serew {1/4” n=40) e s 2
E-11 |, 10S0118-306H Thread Release Notch 42 iy & 1
E-12 020148¢-4113 Serew (M4 xP0.7) A 537 A 2
E-13 1050135-306H Thread Trimming Shaft A & 1
B-14 | 1080145-306H Thread Trimming Shatt Collar AR % AgA) 1
E-15 |- $C-0512-4515 . Screw (3/16" n=28) AH8 & Feh{A) g 2
E-16 | 1080145-306H Thread Trimming shaft Collar A % FHE) 1
E-17 | 1080178-306H Rubber Washer 45 25 94 1
E-18 10S0188-306 K Thread Trimming Driving Link Ass'y AL 75 F2(=) 1Set
B-18 | 5C-0317-4517 Serew (15/64" n=28) A% FF a4 1
E-20 | 1080225-306K Spring for Taread Trimming Shaft AR & L

E-21 | 1050235-306K Thread Trimming Cam Roller AR 2E3

E-22 105024 5-306H

Hinge Screw

ARA 289 24

B-23 SN-0115-4000

Nut(11/64" n=40)

A7 2ge g vE

Thread Trimming connecting Bar

E-2¢ | 1080265-306H Thread Release Lever A 537wl

E-25 1080275306 H Thread Release Lever Pln -t X LK)

E-26 | SN-0105-4000 Nut {15/64" n=28) A =37 de 4E e
E~27 1080295-306H Thread Trimming Connecting Rod | AV oA 2=

E-28 | 10-220A-8577 Rod End (R} ROD END(%)

E-28 | 0B0§9SN-9311 Nut ROD END(4¢) #2 =
E-30 | 1080325-308H Hinge Serew AR dARE A
E-31 SN-0101-4000 Nut - A4 dz Eo chiAg e
E-32 | 10-010W-7507 Washer AR 4 R A4
E-33 1050355-306H Thread Trimming Cornecting lUnk AR A g2

E-3¢ ] 10S0365-306H Hinge Screw A3 47 =2 Bupa
E-35 10-037C-5030 A dAdy

E-36 1050383-306H

Hinge Screw

A1 dAdd B4

B-37 SN-0111-4000

Nut (3/16° n=28)

A4 473 g s

E-38 16A.0405-811H

Needle Plate

A

E-39 04004 AF-A0CL

Serew (11/64" n=40)

A Fa4

E-40 1080425-306H HE

Needle Plate Cover {H)

A% Ae ($240)

E-41 | 1050438-306G cs

Needle Plate Cover {G)

Az A ($18)

E-42 | 040075C-A001 Serew A% A oAk
E-43 1051455-306H Fixed Mes 34 ol

E~44 1080465-306H Screw (9/64° n=40} 2A o& v
E-45 1051475~306H Moving Mes E oA

E-46 1080485-306H

Hinge Serew for Moving Mes

% W& FA

Y TS PV Y PN ey ey ey ey iy ey D e e I B RS S R R Rl Ll Bl Rl Rl Rl

1050495-306H

Washer (t=0.4)

Sela &4 (t04)

[

1080508-306H

Washer (t=05)

Sel& 24 (105}

E-47
108051S-306H

Washer (t=0.6)

Foll& B4 (10.6)

1050525-306H

Washer (t=0.7)

Folla 34 (17)

E~59 1080645-306H

Thread Stlek Return Spring

A4 Ay Ay sz

E-60 06-038C~1600

Spring Hoaker

223 o}

E-6l G7-011W-1230

Washer

E~48 1050538-306H Moving Mes Link P 1
E-40 10505483061 HS Thread Trimming Lever “B" {H} A3 =¥ “B"(H) 1
E-50 1050555-306G Gs Thread Trimming Lever ‘B" (G) A4 sy “BT(G) 1
E-5L 105056S-306 K Thread Trimming Lever Ring A 1
5-52 10S0578-306E Thread Trimming Lever Shaft A & 1
E-53 1050588-306H Thread Trimming Lever “A" EEIEENS 1
B-54 108059S5-306 K Thread Trimming Lever Screw A4 #e] 2ALA 1
E-35 | SC-0543-4525 Serew (11/64" n=40) A4 @] “B" &b H
E-56 06-036W-3800 Washer A wle BT & AR sh4 1
B-57 | 1050628-306H Link Stopper screw W3 AxH G4 1
E-58 08069SN-9311 Nut 2 23 A | E(MS) 1

1

1

1

AAsd 2ge el sty

Note: HS—Heavy Materlal (S22}
GS—{Ceneral Materlal {2EHE)







F-1 11500153061 Wiper Bracket Ass'y- slold MaA(=} }Set
F-2 8C-0548-4122 Screw {3/16" n=28) rpa 4
F-3 11-0034.-5030 Wiper Rotation Shaft el HAZ 1
F-4 04-003C-3710 E-ring{ $5) E-3($5) 1
F-5 1150095-206H Wiper shols] 1
F-6 | sC-0120-2118 Screw (9/64" n=40) Fp4 1
F-7 11-006A-257A Wiper Crank Ass'y stols I (=} iSet
F-8 16-1135-3710 Hinge Screw stols ZH= bt 3
F-9 SN-0101-4000 Nut (13/64" n=40) HE 4
F-10 11-013C-5030 Wiger Rod Soly EC 1
F-11 | 11-008A-257A Wiper Rock Link Ass'y stold 8.5 HA(E) 1
F-12 | 11-0095-257A Hinge Serew stolH 8% ¥Z FriA 1
F-13 | 10-020W-2700 Washer #A4 1
-4 11-011G-257A Washer Spring Sl.-b]-ﬁi Lz 1
F-15 11-010A-2574 Wiper Solenold Connecting Link stolH guxol= dd BHI 1
F-16 | 11-012A-257A Wiper Base . shols] Wjo] A 1
F-17 | 1150255-3062 Wiper Base Joint glolH wlola mE 1
F-18 | 10-020W~2700 Washer %A 3
F-19 | 8C-0498-4122 Serew(11/64™ n=40} ﬁ%‘r 1
F-20 | 1150265-306H Wiper Base Collar stol# el & Feh 1
F-21 | 11-D13C-2574 Wiper Cover stel Hu 1
F-22 | SC-0120-2118 Serew A4 2
F-23 | 13-100A-PTI13 Wiper Solenoid Ass'y shol® Gl aols(z) 15et
P-2¢ SC-0196~-4118 Serew B4 4
F-25 | 11-016W-2700 Spring Washer £z %4 ¢
-26 11=0317W-2700 Washer R 4
F-27 1150365-306H Wiper On/Off Switch Stoly FEF L4 1
F-28 030228C-4517 Serew stolH ZPA(Z} THVA 2




X-Moving Mech‘anism
X-0lS2HA

Grd6




20~001A-35030

X-Axis Moving Frame

G-1 X-ol4 zZaf| ¢ 1
G-2 20-0024-5030 X-Axis Rack X-o|4 RACK 1
G-3 080625C-4113 Serew (M, 120} X-ol4 RACK ZAuA4 ]
G4 20-004A-5030 X-Axis Flxed Frame X-z4 =34 1
G-5 20-0054-5030 X-Axls LM-Gulde AsSy X-ol4 LM-7te| 5 (&) 1Set
G-6 | 080625C-4113 Serew {MS, 120} X-ol4¢ LM-7lolT TH A 16
G-7 180475C-7113 Screw {MS, L15) X-oi4 xaiel 2AGA 12
G-8 180435W-3115 Spring Washer X-o% zallsh A 2z 12
e-¢ | ozososw-1211 Washer X-ol4 =Zald mAYA A 12
G-10 20-010A-5030 Roller Bracket %3 .'iﬂ-’,ﬂ 1
G-11 2250265 -306E Serew (MS, L15) 4 2 2A%A 2
G-12 160145W-4115 Spring Washer 33 sz 2L 2xd sy 2
G-13 030255W-1211 Washer &8 pasl 2AGA LA 2
G-14 20-014A-5030 X-Axis Rack Roller X-ol4 RACK 39 2
G-15 030255W=1211 Wagher ¥-oj4 RACK g8 24sh4 2
G-16 | 0151275-306E Nut X-o]4 RACK %3 ZAW= 2
G-17 | 0280298-306H X-Sensor X-A 4 3
G-18 0230303-306K Screw (M3, L10} X4 2AvA 3
G-19 20-019A-5030 X-Sensor Brakcket X-AA B 3
G-20 020158C-4113 Screw (M4, L10) XA uehl 2 6
G-21 180158W=3111 ‘Washer X-AA vas 7RG g4 6
G-22 20-0224-5030 X-Pinjon X-ol& HUd 1
G-23 SC-A308-4517 Screw X-ol4 4 gt 2z
G-24 | 20-024C-5030 Key ~ X-ol¢ 2FL% 7|0 1
G-25 20-025A-5030 X-Frame Bearing {(6001zz) X-zA Y weld (60012z) 1
G-26 20-026C-5030 C-Ring ($28) X-zHg oy C-2 ($28) 1
G-27 20-027C-5030 X-Frame Bearing Cover X3 o) o]y A 1
G-28 130095C0-4113 Serew X-xald) wiefd AM 24 4
G-28 20-029W-5030 Spline Shaft Washer &gl E g4 2
G-30 | 20-030A-5030 Spline Shaft &F4AE 1
G-31 20-031A-5030 Spline Shaft Flange (F) ATl # FAA{A) 1
G-32 5C-0101-4517 Screw £33 % F4A(H) 2344 1
G-33 20-033A-5030 Spline Shaft Flange Brearing (59061z) 2840 & FAA(R) #l13 (690622} 1
G-3¢ | 20-034C-5030 C-Ring ($47) 23%d% FAA () Add ¢} (f4) | 1
¢35 20-035A-5030 Nut X~ol4¢ 233 HE (F) 1
G-36 20-0364.-5030 Spline Shaft Flange &EFAR FBA(F) 1
G-37 20-0375-5030 Screw (M5, L30) 2FAAF FA{F) TAA 4
G-38 180485W-3115 Spring Washer 237003 BAA(F) oy i 227 44 4
G-3% 020308W-1211 Washey &F40% FEA(E) 24 oA 4
G-40 20-0404-5030 Spline Shaft Frange Braring {6006zz) AZHE FRA(F) ol (600622) 1
G-41 20-041A-5030 X-Axis Spline Nut (R) X-o|¢ 2Fda HE(R) 1
G-42 20-042C-5030 X-Axis Spline Nut (R} Key X-ol& A&7 YE(R) 70} 1




X-Moving Mechanism

X-0l&2

g a4

P




G-43 20-043C-5030 Spline Nut C-Ring {$30) =38 WE 07 {$30) 4
G-4¢ 20-044C-5030 X-Driving Pulley X-7F38d 1
G-45 | sc-o0308-4517 Serew X-75%9 24 2
G-45 20-046 A-5030 X-Step Moter X-A98d 1
G-47 140275C-4113 Screw (M8, L30) X-29zg A4 4
G-48 150955 W-4115 Spring Washer X-a92g PG4 223 944 4
G-49 150778W-2111 Washer X-29 28] 2AvA B4 4
G-50 20-0504-5030 X-Motor Adjusting Plate X-2ea2d% 1
a-51 140278 C-4113 Serew {M8, L0} -8 =A% 2704 4
G-52 150955 W-4115 Spring Washer X-28 =34 YA &2 g4 4
G-53 150778 W-2111 Washer X-28 3% T4 F94 ¢
G-54 20-054A-5030 X-Motor Adjusting Bracket X-25 =3 nas 1
G55 030915C-4113 Serew (M8, L20) X-28 =74 nad 2G4 2
G-56 02-0615-5020 Serew (M6, L40) X-te|e} HE Y2y = 1
G-57 20-057 A-5030 X-Timing Belt X-gho|o} HE 1
G-58 20-D58A-5030 X-Driven Pulley X-3% %9 1
G-59 50-0317-4517 Serew (15/64" n=28) X-3537 24 2
G-60 20-060C-5030 X-Axis Frame Cover X-oj4zdy AY z
G-61 020045C-4113 Serew {Md4, L8) X-ol4xay Ad 24 6
G-62 180148W-3115 Spring Washer X-olgzdd A 34 Az 6
G-63 180155W-3111 Washer -olezd sl e 2% a4 8
G-64 20~064C-5030 X-Fixed Frame Cover{L) X-zAzdq H(3}) 1
G-65 | 20-065C-5030 X-Fixed Frame Cover(R) -2z A4} 1
G-66 | 020048C-4113 Serew (M4, L8) X-nAzNY Hd T 6
G-67 180145 W-3115 Spring Washer X-zAzAY Ael A4 axdohy 6
G-68 180155 W-3111 Washer X-zAzad A 2L B84 [
G-69 20-069C-5030 X-Fixed Frame Upper Cover (L} X-2A4zd9 A9AN (L) 1
G-10 20-070C-5030 X-Fixed Frame Upper Cover (R) X242 Y 2dA4 (R} 1
G-T1 020045C-4113 Serew (M4, L8) X-2AZHY AAd 2G4 6
G-72 180155 W-3111 Washer X-3Xzd e AA AL 44 §
G-73 20-073C-50390 Upper Cover X-2Azd Y 44 A (M) 1
614 020045C-4113 Screw(A} (M4, L8) -2z 9 AdAY (M) 24 2
G-75 180155 W-3111 Washer{A) Y-2AZaA g 454 (M) 2ARAAL 4 2
G-76 030715C-4113 Serew{B) X2z AeiAd (M) 24348 2
G-77 060118W-2111 Washer(B} X-rA =AY 4dAH (M) 2AGAB $4 2
G-18 | 20-873A-5030 Ball Spline Shaft Cover Ass'y H2EFAR A4 (=) 1
G-79 20-0375-5030 Serew (M5, L30) £2849% Ad(z) 2414 4
G-80 02030SW-1211 Washer $agiad Ad(z) 2344 sy 4
G-81 20-081A-5030 X~-Motor Bracket X-2E Haln 1
&-82 140278 C-4113 Serew (M8, L30) G4 4
G-83 150958 W-4115 Spring Washer 2x3 g4 4
G-84 150775 W~2111 Washer &4 4
G-35 20-085A-5030 X-Sensor Plate A4 1
G-36 0151045-306K Serew ] 3
G-87 20-087R~5030 Rubber Cap &35 A 2ok 1
G-88 0B0915C-4113 Screw (Ms, L20) -aAzAY 2G4 8
G-89 030258 W-1211 Washer X-2Azdy 2344 844 8
G-90 20-130A-5030 Spline Shaft Ass'y AFga (=) H




:Y-Moiling Mechanism
Y-0lSE A




H-1 21-0014-5030 Y-Axis Frame 5 x4y 2
H-2 080875C-4113 Serew (M8, 1.25) Y-ol£& T TS 24
H-3 150955 W-4115 Spring Washer Y-l Ed4 2P 2zag4 24
H-4 15077SW-2111 Washer V-5 zdy TYGA A4 24
H-5 21-065A-5030 Guide Rall for Cam Roller EEBZECEER 4
H-6 151055C-4113 Serew (M4, L15) Y& A 223 7ot Ay 1A Y4 36
H-7 15001BR-B0G1 Track Roller Breating = &3] A¢{Z (INA LFRS0/S KDD-4) 16
B-8 15002CW -B00L Cam Roller Serew A AFH A T g
H-9 020283 W-9115 Spring Washer AEH oA A 227 244 [
H-10 | 15029S8N-3211 Nut A AEH g4 A HE 8
H-11 | 15003CW-E001 Cam Roller Screw B AEd thig B 8
H-12 | 120108N-1211 Nut B A3 wid B YE 2
H-13 | 21-013C-5030 Fixing Plate for Timing Belt go|ME THT 4
H-14 22-001A-5030 Y-Feed Bracket Y-fE 8 2
H-15 | 020158C-4113 Serew (M4, L10) go{dE ZAR(H) 234 24
E-16 | 15038BT-UIl2 Y-Timing Beit Y-gfo| = 2
H-17 | 21-017A-5030 Dust Plate Braeket (F) | A e sl (B) 4
H-18 | 080B75C-4113 Screw (M8, L25) oA o] Bl () B4 4
H-19 150958 W-4115 Spring Washer oA afol vefA (A) YA AxY 44 4
H-20 | 150778W-2111 Washer iAo} v (B) 2R A H34A 4
H-21 | 21-021A-5030 Dust Plate Bracket {R) A %] WA (F) 2
H-22 | 080875C-4113 Screw (M8, L25) Al med (§) 3P4 4
H-23 | 150958W-4115 Spring Washer AR o] Lt (F) 314 229 44 4
H-24 | 15077SW-2111 Washer WA o] velA (F) T4 F4A 4
H-25 | 06~1294-106L Needie Bearing A el HaA UE Hol 8
H-26 21-026A-5030 Shaft Dust Plate Bracket wxere] A § 8
H-27 | 1080145-306H Shatt Collar Dust Plate Bracket sA e 23 & 7 8
H-28 21-028 A-5030 Dust Plate Ass'y EETTE] 28et
H-29 | SC-0499-4515 Serew (11/64° n=40} o7 el (Z] A 8
E-30 | 21-030A-5030 Y-Axls Shait A Y-o&F A 1
E-31 | 21-031A-5030 Y-Axls Shaft B V- 4% B 1
H-32 | 15027DC-A001 Y-Timing Pulley Brack{F) Y-ehefol &3 i (F) 2
H-33 § 1506288C-1111 Serew y-ere[d] #2 234 (A) A4 3
H-34 160145 W-4115 Spring Washer Y-Epe[ 4 EH pA(A) T4 22 shy 5
H-35 | 080578W-1111 Washer - Y-efoie] 7 LaA(A) AL AtA §
H-36 | 15024CW-A00L Fiklag Plute for Timming Pulley Bracket y-efold %3 234 () 24% 2
H-37 | 5C-0317-4517 Screw (15/64" n=28) y-ehols ¥ 2:3 (A) 23% IAA 4
H-38 | 15055PR-A001 Tension Adjusting Plate(F) jedd z2aad) 2
H-39 | 15056PR-AD01 Tenslon Adjusting Plate(R} AERY 2 8(E) 2
H-40 | 150575C-8119 Screw (M4, L14) ey 2A8 1344 3
H-41 | 150585C-1211 Bolt (M6, L38) S E JAZAEE 2
H-42 | 14084SN-9311 Nut 3Y2AYE IAYE 2
H-43 | 21-043A-5030 Y-Driven Timlag Pulley Y-£% go3 &2 2
H-44 | 15042BR-A001 Needle Braring Y-FF gold ¥2 Y Eded 4
H-45 15046RB-A001 Fiber Washer FIBERS}4 4
H-46 ¢ 15044CW-A001 Y-Driven Timing Puliey Shaft Y-55 BelU%3 & 2
H-47 | 030225C-4517 Serew {Md, L5) Y-£5 g ¥4 3 2444 4
H-48 15031CL-AD0L Y-Driven Timing Pulley Bracket (L) T-~1F o X7 2 {#) 2
H-48 | 15032CL-A0CL Y-Driven Timing Pulley Bracket (R) Y-+ Efol% B8 mepd ($) 4
H-50 | 140025C-4113 Serew (M6, L1S) Y-T% gol% e 23 IAUL 8
H-51 14065BR-A001 Needle Bearing {1816z2z) Y-FE golm] §g HEA YE ool 4
H-52 | 15035CW-A001 Stopper Collar FEICEEYEEE 4
H-53 | 040145C-4517 Serew (M5, L5) gaaeld &29 s 24 8
H-54 | 21-054A-5030 Y-Drive Timing Pulley V7% gho|d & Z
H-55 | SC-0308-4517 Serew (/4 n=40) Y- g3 39 34 4
E-56 | 17038CW-A001 Y-Shaft Coupling Y-ol4% AEY 2
E-57 | 08091SC-4113 Serew (M6, L20) Y-o|$% Auq ZAM g
H-58 15099AF-A001 Y-Step Mator Y-~ ZE 1
H-59 140278C-4113 Serew {M8, L30) Y-24 28 IAYA 4
H-6¢ | 150958 W-4115 Spring Washet V-~Q2e aAud sy 4
H-61 | 15077SW-2111 Washer Y-24 26 A HslA 4
H-42 15103CA-AD21 ¥-Motor Bracket v-2§ A 1
H-53 | 140275C-4113 Scraw (M8, L30} Y-7d s34 R4 4
H-6¢ | 150955W-4115 Spring Washer Y-28 2 34 AL sh4 4
H-65 | 15077SW-2111 Washer Y-28 S A4 qd 4
H-66 | 0250205-306H Y-Sensor Y-44 3
H-67 | 0250305-306H Serew (M3, L10) ¥4 ZAY4 3
E-68 20-019A-5030 Y-Sensor Bracket Y-44 el 3
B-69 | 151205C-A001 Screw Y-A4 LA 34 3
H-70 | 15121PR-A001 Washer V-A4 2 A% 3
H-T1 21-071A-5030 Y-Sensor Plate v-d43 1
H-72 | 025030S-306H Serew {M3, L10) Y-44F TG4 2
H-73 | 060118W-2111 Washer Y- 443 2G4 44 2
H-74 | SC-0113-4515 Serew (11/64 n=40) AA %] BYAF 713 2HA4 3
H-75 180145 W-3115 Spring Washer Thol SR Y 2AYA M 36
H-76 | 18014SW-3115 Spring Washer Iz EE EE ELEL 3
H-77 | 18015SW-3111 Washer P EE SRS 3




loth Feed Mechanism
THA

- Cloth Feed




FEFENTET)

I-1 22-004A-5030 Upper Clamp Bracket

1-2 080625C-4113 Screw Agdz sl a4 6

12 49-007A-5030 Alr Cylinder for Upper Feed Arolr oo 47 2

14 49-009A-5030 Speed Controller £33 T3y 2

-5 22-0055-5030 Hinge Stud for Cylider ARd8A gupat 4

-6 22-006W-~5030 Cylinder Washer Ay g4 4

-7 22-0074-5030 Cylinder Knuekle AdY vF 2

I8 90501558-306H Cylinder Enuckle Nut Aug vF UE 2

-9 22-009A-5030 Upper Clamp Drive Link AFdE FE Y2 2

I-10 22-0104-5030 Upper Clamp Link A 49z YA A 4

I-1% 22-011C-5030 Hinge Shaft Agaz 35 A3 UAS 2

I-12 22-012¢-5030 E-Ring 489z 7593 94A% B 2

13 22-0134-5030 Upper Clamp Link B 4FY= Y3 B 4

I-14 22=014C-~5030 Upper Clamp Link Shaft A AdadE das A 4

1-15 22-012C-5030 E-Ring AFdz %2 B-Y 4

1-16 22-016C=-5030 Upper Clamp Link Shaft B AgyPx gax B 4

I-17 22-012¢-5030 E-Ring AFYPx 33 & B E-H 4

1-18 22-018A-5039 Upper Feed Plate Bracket Ado| =gt vl 2

I-19 22-019A-5030 Upper Feed Plate Link Shatt Sajoled PRI H 2

1-20 22-012C-5030 E-Ring Aseleg 2% E-4 2

1-21 22-021A-5030 Upper Feed Plate 47 o) =5 1

I-22 020155C-4113 Serew for Upper Feed Plate (M4, L10) Anoltm A YA} 4

I-23 22-023A-5030 Upper Feed Plate Assist Braeket {A) Aneled gz A 2

I-24 020028C-8119 Serew {Md, L8) Asjol=d mxuadl 4 IHYA 4

1-28 22-025A~5030 Upper Feed Plate Assist Bracket (B) Agcy vxwvgds B 1

I-26 22-0260G~5030 Upper Clamp Spring (L) A= 2z (H) 1

1-27 22-027G-5030 Upper Clamp Spring {R) Al AxY($) 1

1-28 22-028P-5030 Upper Clamp Spring Pin APz szt oA 2
I-29 22-029M-5030 Spring Pin Rubber &R T 2
1-30 22-030A-5030 Lower Feed Plate FHolE 4 1

1-31 49-008A~5030 Lower Clamp Cyllnder dFY= 4 2

I-32 22-032C-5030 Lower Clamp Cylinder Plate #gYx Adn I 2
1-33 22-0335-5030 Screw (M4, L30) #Fyx 49e YA 4
1-34 | 1B0158W-3111 Washer * #IYE 4 2A YA 24 4
1-35 22-035A-5030 Lower Clamp Bracket #FY= papl 2
1-36 22-036C-5030 Lower Clamp Bracket Supporter HEFYZ vt 33 2
-37 020045C-4113 Serew (M4, L8) HFY= v aHGA 8
1-38 180158 W-3111 Washer HFYx ngs zALL g 8
1-39 22-039A-5030 Lower Clamp Cylinder Knuckle GEYE A8g g 2
1-40 91-030C-5030 Lower Clamp Knuckle Stopper (A) #EdE 499 HF 229 A 2
I-41 91-031C-5030 Leower Clamp Knnekle Stopper (B} HEFHPZ A UF A9 B 2
I-42 020028 C-8119 Serew A Hujejest nAYA A 2
1-43 150898 C-8119 Serew B ool 2 ZA YA B 4
I-44 22-0454-5030 Acryl Plate #HelC o} G 1
I-45 51A0555-8152 Screw el E olzd % Tt 5
1-46 51A0565-~81H2 Washer ol otz 2 k4 44 6
147 | 51A057§5-81H2 Nut fojz obZRY A= 6
1-48 49-001A-5030 Elbow Unlon dre fFd 2
I-49 45A0153-811E Hose Niple TAUE (M-SH-4) 4
1-50 05A0395-811K Alr Tube dls e

1-51 Alr Tube Label {S3R) ofls] Bead {33R) T
1-52 Alr Tube Label {S4R) dlof Fued (S4R)} 4
I-53 Alr Tube Lable (S3L) ofed Hugd (S3L) ¢
54 2241015-811K Alr Tude Lable (S4L) o] Hupd (S4L) 4
I-55 Alr Tube Lable (35R) #e] Fuztdl (SSR) 2
1-56 Alr Tube Lable {S6R) dle} Fuzdy (S6R) 2
1-57 Alr Tube Lable {S5L) oo} Fuaw (8SL) 2
1-58 Afr Tube Lable {S6L) ofle] $uz# {36L) 2
1-59 180158 W=3111 Washer Aol TAtA 24 4




Thread Release & Thread Tension Mechanism
NEES W =E =y

7 —

05
=~
8




J-1 4050018 -306H Thread Tension Adjusting Ass'y A9 =4 A=) 1set
J-2 4080025-306H Thread Tension Adjusting Body 449 =% 23 34 1
J-3 4050038-306H Thread Tenslon Adjusting Shaft A3 2R A4 3 1
J-4 40-6045-1230 Sevew (3/64" n=40) 2AG4E 2
-5 4080058-306H Thread Take-Up Spring (K) AR Az (EFE) 1
J-6 4050065-306H ES Thread Take-Up Spring (G} A7 a23(d49E) 1
J-T 40-204A-1230 GS Thread Gulde Disk A A4 4
J-8 40-304A-1230 | Presser Plate A¢d A4 F5L 1
J-8 4080095-306H Spring Caver Ax3] AH 1
J-10 4080108-306H HS Thread Tension Adjusting Spring(H) A%y 28 ~2z(FEE) 1
-1 £0-333G-1230 cs Thread Tension Adjusting Spring {G) A%y 24 Az (%) 1
J-12 40-504W-1230 Spring Stopper &EY AEBY 2
J-13 40-2044-2350 Thread Adjusting Nui 423 A4 vE 1
I-14 $C-0108-4113 Screw (M) Ay 1
I-15 4080168-306H Second Thread Tension Adfusting Ass'y w4 23 34 (z) 15et
J-16 4080175~306H Second Thread Tension Adjusting Shaft B4 2L A 3 1
F-17 4050135-306H Second Thread Tenslon Adjustlng Spring 22 4 M AR 2 1
J-18 40-704C-1230 Second Thread Adjusting Nut 3z 423 A WE 1
J-19 4050235-306H Thread Release Link 4 537 33 1
J-20 4050243-306K Thread Release Link Hinge Screw 4 547 42 gus 1
J-21 40-007A-5030 Tension Release Connectlng Rod. 4 537 Q4 zc 1
J-22 4050263-306H Hinge Serew A 4 537 47 FE bt A 1
J-23 SN=-0111-4000 Nut (3/16" n=28) Y= 1
I-24 4050288~306H Hinge Screw B 4 247 43 %c 944 B 1
J-25 06-046W-7400 Washer #4 1
J-26 405030S8-306K . Thread Release Stopper A&57 2EY 1
J-27 SC-0548-4122 Serew {3/16" n=28} 4 2
I-28 4050328-306H Thread Release Adjustlng Plate Axd7] 24T 2
J-29 40503353064 Thread Release Return Spring AgdA Bd 2z 1
J-30 10-0195-7507 Spring Hook Screw Azd Ho 4 1
J-31 SN--0101-4000 Nut(11/64" n=40) HE 2
J-32 SC-0180-4111 Sevew (11/64" n=40) Fui 1
J-33 15-007W-3800 Washer &4 1
JI-34 4050385-306K Thread Release Shaft 4 547 5 1
J-35 $C-0352-4515 Serew (3/16" n=28) IA 4 1
J-36 4050405-306H Thread Release Shaft Collar 4 537 & 7 1
J-37 02-005W-1230 Washer 4 1
J-38 4050425-306H Thread Belease Action Bar 4 237 F§E 1
J-39 §C-0413-5127 Hinge Serew 2 37 A5E gda 1
J-40 11-0138-5060 Thread Release Actlon Bar Guide 4 537 F5e 1
J-41 5C-4156-4118 Serew (9/647 n=40) gu4 2
J-42 405014S-306K Thread Release Pin 4 537 4 1
J-43 4080465-306H Thread Detecting Piate Gulde 4 ZA% skl 1
J-44 4050495-306K Thread Detecting Plate Ring A g 1
J-45 4080475-306K Thread Detecting Plate A A= 1
J-46 SC-Al56~4118 Serew {3/64" r=40) st 1

Note: HS—Heavy Materlal (£22)
GS—General Materlal (¥h2)




| Bobbin Winder & Hand Pulley, Thread Stand Mechanism
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2550045-306H

Hand Pulley

K-2 2580125-306H Screw 44 1
K-3 2550115-306H Hand Pulley Spring #c F9 2x3 1
K~4 2550095-306H Hand Pulley Bushing HE & 4 1
K-5 SC-0317-4517 Serew {15/84” n=28) A i1
K-& 2550058 -306H Hand Pulley Shaft ¥ 33 & 1
K-7 2550085-306H Spring Pin (4, L=10) &z 3 1
K-8 2580075-306H Hand Pulley Roller He #3 249 1
K-9 2580065 -306H Hand Pulley Roller Hinge Screw Hdc 9 249 234 1
K-10 2550018~306H Hand Pulley Gear ] HE &9 A4 2
K-11 41S0015~306E Bobbin Winder Base Ass'y A7 Wsla{z) 15et
K-12 4150055-308K Bobbln Winder Shaft A% TR 1
K-13 4150185-306H Bobbin Winder Actlon Body 477 35 1
K-14 4150065-306H Thread Winder Action Pulley 227 %% %9 1
K-15 SC-0104-4517 Serew {11/847 n=40) EA A 2
K-16 4180085-306H Thread Winder Action Ring AZA #53 1
K-17 4180095 -306H Bobbln Winder Shaft Rubber Ring AR F55 22 1
K-16 4150248-306H Bobbin Stand Bl AdE 1
E-19 4180225-306H Robbin Stopper uil A5H 1
K-20 | £1S0115-306H Bobbin Winder Adjusting Plate A2 zHE 1
K-21 §C-0137-4222 Serew (1/8" n=40} Fu4 1
K-22 060115 W=2111 Washer 4 1
K-23 4150108-306H Bobbin Winder Lever A7) A4 1
K-24 SC-0105-4517 Serew {M4xP0.7) A4 1
K~25 4150135~306H Bobblp Winder Lever Shatt A7) A 1,
K-26 04-003C-3710 E-Ring E¥ (£345) 2
X-27 40-007W 1600 Washer 44 2
K-28 4150145-306H Thread Winder Adjusting Cam Azs =47 1
K-28 02004SC-4113 Serew(M4 X PO.T) IR 1
K-30 4150215-306K Thread Winder Spring A2 AF axy 1
K31 4150175-306H Thread Winder Aetion Plate 427 454 -1
K-32 4150238-306H Serew gui 3
K-33 4150258-306H Thread Winder Mes A7 s 1
K-34 §C-0137-4222 Serew (3/64" n=40) 3ot 2
K-35 4150278-306H Thread Tension Controler Ass'y Al A" =8 A2 (=) 1Set
K-36 4150345-306H Thread Tension Nut 477 24 7 dE 1
K-37 40-804W-1230 Thread Tenslon Spring Stopper 47 =y A%y AEH 1
K-38 40-333G-123A Thread Tension Spring AR =3 =8 1
K-35 40-024A-1230 Spring Cover Ax8 A¥ 1
K40 40-10BA-1306 Thread Teasion Disk gy AAl 1
K-41 4180285-306H Thread Tension Adjusting Shaft (15/6¢ ~ n=28) ARy =4S 1
K-42 4150295-306H Thread Guld Plate Aghf 1
K-43 SN-0121-400¢ Nut HE 1
K-44 42-001A-5030 Thread Stand Ass'y A zo| () 15et
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L1 43-001A-5030 Boby Ass'y BODY(Z) 1Set
L-2 26012BM-T121 Body Support Stand BODY(=) AAlE 4
L-3 260128C-T121 Boit rE 4
L4 26011CW-T121 Base o} & 4
L-5 26013CW-T121 Washer %4 ¢
L6 16022AF-8119 Plus Screw Z3 A ik 4
L-7 26015SN-8211 Nut whe] RAd e 4
L-§ 01006AF -UK06 Roller BODY(z) %3 4
L-9 080915C=-4113 Serew {M§, L20) BODY (&) ¥4 ZAuUA 16
£-10 | 43-005A-5030 Table Supporter A Hlold Y A 3
L-11 | 43-008A-5030 Table Supporter B Hol 4 LA B 3
L-12 | 43-007A-5030 Table Supporter C sjofg 42 C 2
L-13 43-008A-5030 Table Supporter D slo]d ¥ D 1
L-14 | 43-009A-5030 Table Supperter E Held w3 E 1
L-15 43-010A-5030 Table Supporter F gold WA F 1
L-16 43=011A-5030 Tahble Supporter G sjold W3 G 2
L-17 43-0124-5030 Table Supporter ¥ sl ¥ H 1
L-18 | 140885C-4113 Serew (M10, L.35) o] 23 ZAGAE 32
L-18 | 150295W-4115 Spring Washer ol wa AL Axa shA 32
L-20 | c10075W-A001 Washer Hlol 3 B3 TAYA HgA 32
1,-21 431-015M-5030 Rubber Cap for Table Supporting Bar sl o] % AAW FFeatA 14
L-22 | 43-016A-5030 Table {F) ol & (A} 1
L-23 43-0174-5030 Table (R} LIRS 1
L-2¢ | 160105C-8330 Serew g8 24 Fuhat 43
L-25 | 43-019C-5030 Table Connecting Cover (L] ol ARAAH(H) 1
L-26 | 43-020C-5030 Talbe Connecting Cover(R) i AAAW (L) 1
L-27 08101SC=832¢ Screw {$3, L16) weiy dA3AN 24 FU4 32
L.-28 43-022C-5030 Table Covering Plate sjol % AT 1
L-29 1| 0s1018C-832¢ Serew Hold WA w4 Fual 32
L-30 | 43-024C-5030 Film for Table Curertng Plate slold AAH 2F 1
L-3t | 43-025C-5030 Body Cover (F) whe] AR A 1
L-32 | 43-026C-5030 Body Cover (R) vl 2&d A 1
L-33 | 43-027C-5030 Body Cover {L) ghe) g% A 1
L-3¢ | 43-028C-5030 Body Cover (Reat) L i e 1
L-35 | 02044SC-3123 Serew uhe] A 2Rk 37
L-3 | O01017RB-T121 Rubber vk SR T F 4
L-37 | 43-031C-5030 Table Support Spacer({A) olo] g2 Aol H A {t=02) —
L-38 | 43-032C-5030 Table Support Spacer (B) 8ol Y ~wle[4] B (t=03) —
t-38 | 43-033C-5030 Table Support Spacer {C) sjojatkd Aol C (t=05) —
L-40 43-034C-5030 Tzble Support Spacer {D} glo] WA Asle]d D {t=1.0} —
L-41 | 43-035C-5030 Plate A TR oA 1
L-42 | 43-036C-5030 Plate B Z%# B 1
L-43 | 020878C-4329 Serew g AL 26
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4480555-306H Ofl Tank Ass'y
M-2 4450615-306H Oll Tank Rubber Cap I EEEET
M-3 5C-0523-4122 Serew (3/168" n=28) hchanas
M-4 10-020W-2700 Washer A
M-5 4450245-306H Crank Rod Lubrication Plate 293 £ F4%
M6 4450275-306H Felt H=
M-7 5C-0548-41237 Serew(3/16” n =28} s
M-8 44-0000-1230 0l Wiek 29 44
M-9 44-120C-1230 0il Hose 29 BA
M-10 | 4450325-306H 0l Hose Holder {L) oY A Ao ()
M-11 §C-0175-4522 Serew {11/64" n=40) A
M-12 | 4450055-306H Ot Hose Holder {(4) 29 BA B {A)
M-13 4450345-306H Ralance Lubrication Plate WAL F43
M-14 | 4450355-306H Balance Lubrication Felt(F} YA FH% WE (H)
M-15 | 4450375-306H Bajance Lubrication Felt{M) YHA FRG HE (F)
M-16 | 44S0385-306H Balance Lubrication Felt{R) A FHo ME (F)
M-17 | sC-0340-4122 Serew (9/64" n=40) s :
M-18 | 4450105-306H Q!l Hose Holder(B) 2% Fagol|(B)
M-139 | sN-0111-4000 Nut (3/16" n=28) He
M-20 | 4450135-306H Needle Bar Ofl Wick Holder vhed E4 &4 Aol
M-21 | 40-004W-1600 Washer B
M-22 4450295-306H Needle Bar Cragk Rod Lubrication Plate w3 2493 Re 5454
M-23 | 4450078-306H 01l Return Felt(4) %F oY JE(a)
M-24 | 4450313-306H Felt . HE
M-25 | 4430143-306H Needle Bar Qil Wick Holder{3) vt F4 f4 Fel(x)
M-26 | 4450085-306H Arm Ofl Return Felt ojoki BF He
M-27 | 4450028-306H Arm OIl Return Felt 0!l Hose ofgti J{F HE 29 E&
M-28 4480415-306H Oscillator Shaft Gear Lubrleation Plate 25E 7Y F4
M-29 | 4450425-306K Osefllator Shaft Gear Lubrleation Feit 255 7Y F§ 4=
M-30 SC-A174-4122 Serew (11/647 n=40) Ak
M-31 | 44-0000-1230 Shuttle Lubrication Wiek AE 5% #4
M-32 | 44-012C-123¢ Shuttle Lubrication 01l Hose HAE FH 29 2&
M-33 | 4450395-306E Bed Ol Retuyn Felt Wi $5 4=
M-34 4430015-306H Bed Ol Return Felt Oll Hose WMER BF UE 29 A
M-35 | 44S0445-306H Shuttle Lubrication Plate AL T4
M-36 | 46S0465-306H Shuttle Lubrication Felt{L) A % Y={A)
M-37 | 44-028M-8670 Shuttle Lubrieation Felt(S) AE Fh HE(£)
M-38 | 44-0000-1230 Ol Wick A% AR FHRA
M-39 | 44-120¢-1230 01! Hose A% A4 F{ 29 &
M-40 | 44-0000-1230 0ll Wick - 4% F 84 34
M-41 | 44-120C-1230 01 Hose 44 5 24 FF 28 34
M-42 | 44-0000-1230 Needle Bar Ofl wick e F 4
M-43 | 44-0000-1230 i1 Wiek gds F4 T FY A
M-44 | 44-120C-1230 Gil Hose e 4 3 44 A" 2dEs
M-45 | 44-0000-1230 Qi1 Wiek gais g/ % 74 B .
M-46 | 44-120C-1230 Oll Hose A 35 ¢ 44 B 2drs
M-47 | 44-0000-1230 Ol Wick 3% 25% FEid
M-48 | 44-120C-1230 Ol Hose =34 3F3 4 Y Fa
M-49 | 44-0000-1230 Ol Wick ZHa = F4 % %4
M-S0 | sC-0348-4122 Serew 273 2= F§ B i
M-51 | 44-0800-1230 0fl Wiek Y3 FE FF B 2% 3£
M-52 | 5C-0175-4522 Serew ved 333 o 4% dv4
M-53 | 44-0000-1230 Ol Wiek LE45 Ao % 4
M-54 | 44-120C-1230 Oil Hose AE% 7Y F4 29 2L
M-55 | 44-049C-5030 Ol Tark Cover Ass'y 23493AN{E)
M-56 | §5C-0178-4118 Serew 299aA (=) 2FG4
M-57 | 40-004W-1600 Washer 2499 3AH (=) 2HHA A
M-58 44-052C=-5030 Ol Tank Gauge 29 43 AHejx
M-60 44-061A-~5030 QI} Tray for Body uh] 7] E ke
M-61 | 080625C-4113 Screw (M3, L20) uh] 7] Eube] 3P A
M-62 | 44-120C-1230 Hose v 7l gytel XA
M-63 91-011C-1230 Qi1 Box of Body LEEASS
M-6¢ | 44-0650-5030 Holder for Oil Gan ue 2 8% £H
M-65 | 020158C-4113 Serew (M4, L10) ] 29% &0 A4
M-66 | 150298N-3211 Nut de] o9% 39 ZAUA WE
M-67 | 44-068A-5030 Bracket for Ol Can Holder Hie] 9% ¥q =2zl
M-68 | 080625C-4113 Serew (M5, L20) uit] 2dF B8 2 2AYA
M-6% | 02030SW-1211 Washer g 2 9% Fr] vl 14 g4
M-70 | 92-003A-2700 Belt Tie WE Epq|
M-71 | 44-134C-~5700 Nlpple vhel 7] 2ol YE
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RQuick Jolnt

N-1 49-002C-5030 Y zAE 1
N-2 49-003C-5030 Elbow dng 1
N-3 4340053 -811H Finger Valve A du 1
N-4 49-015A-12HA Finger Valve Supporter oA gy ¥y 3
N-5 49-0138-5030 Screw (M4XP0.7XL23) g e A 2
N-6 150158 W-3111 Washer AA gu 2V oA 2
N-7 49A0068-811H Filter Regulator e JFeH 1
N-8 49A0083-811KE Sorew{MS x PO.8X L10) Uy 2AUA 2
N-9 180488 W-3115 Spring Washer (M5) Uy 2HdA &2 44 2
N-10 | 10-010W-7507 Washer (M5) gE 24 34 2
N-11 | 48A0095-811H Nut (M5 xP0.8) 2e 24Ye 2
N-12 4940075-811H Alr Pressure Switeh o4 244 1
N-13 | 49-004C-5030 Elbow Unlon Qdue fust 1
N-14 | 05A0525-811H Alr Tube o] Hu 02m
N-15 [ 49-008A-106L Half Unlon = $ud !
N-16 | 49A021§5-811H Plug Bolt 81 $= 3
N-17 | 49A0205-811H Silencer 227 2
N-18 | 51A0485-81H2 Manifold Block sfuge £3 1
N-19 49A017S-811E Alr Solenold Valve o] o PH 4
N-20. | 49A0158-811H Hose Nipple EAUF 5
N-21 43A0235-811H Alr Pressure Decreasing Valve ol Wiy 1
N-22 | 49-00758-106L Screw (M4 xP0.7) U FE £3 23 Y4 4
N-23 | 1B014SW-3I15 Spring Washer AU EE 28 24 axd G4 4
N-24 180158W-3111 Washer WUIe 43 nAJ44 A 4
N-25 | 05A0395-811H Alr Tube oo} it —
N-26 Alr Tube Label (S3F} Aol e 2y ($3F) 2
N-27 Air Tube Labe: (S4F) dle| F2 2hg (54F) 2
NB | 01S-811E Alr Tube Label (S58) oflo] Fu 2y {855) 2
N-29 Alr Tube Label (868) odlojfu 2y (365) 2
N=30 Alr Tube Label (S1P} dlej %8 24 (S1p) 2
N-31 Alr Tube Label {S2P) ool 2 24 (S2p) 2
N-32 | 49A0165-811H Quick Coupling 4 A% 4
N-32 | 49-005A-5030 Stratght LEw o] 2 () 2
N-3¢ | 48-006C-5030 Stralght &2 2] 2
N-35 | 49-014A-5030 Alr Unit Bracket dof $UE 2 1
N-36 | 2250265-306H Serew {M6xPLOXLI1S} de] $y=E Bl 34 2
N-37 | 030255W-1211 Washer (M8) el fE mal ZY kA4 84 2
N-38 | 0151278-306H Nut (M§xPLO) sl FHE Al 34 U= 2
N-33 | 01A1438-811H Cable Tie Aol & st {&) 5
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seold ()

-1 Driver(S) 1
91-003C-1230
0-2 Driver{M) edloly (i} 1
o-3 91-002¢-1230 Driver{L} Ezbold (k) 1
O-4 | 915004S-306E Spaner &5 (9%10) 1
0-5 91-602C-2700 L-Shape Wrench L-a13 (5mm) 1
0-6 91-001C-3800 L-Shape Wrench L-34 {4mm} 1
0-7 91-004C~-2700 L-Shape Wrench L-9134 (25mm) 1
0-8 91-001C~2700 L-Shape Wrench L-4l% (2mm) 1
0-9 9150108-308H Floppy Disk 29 d&i 1
o-10 | 91-108C-1230 Bottle of Ofl 0L 1
0-11 | 0750265-306H Bobhbin Bi) 2
0-12 44-024M-7500 0ff Suppiy Felt for Upper Thread A4 F§ Y= 1
0-13 | SC-0519-2120 Serew(9/64" n=40} HuA 1
0-14 | 01-0224-7500 Bracket for 0-15 44 FH He Fo| a=zpl 1
0-15 | 01-024A-7500 Ofl Supply Felt Holder for Upper Thread H4e F& WE ol 1
0-16 | 5C-0536-3125 Screw(3/32” n=56) Hupat 2
0-17 { 91-011C-1230 Oller 249 47 1
12-0146C-8C53 Fuse{lA 30mm) F& (1A 30mm) 1
12-146C-PT10 Fuse (54, 30mm) 2 (5A Wmm} 1
0-18 05-002C~-5W85 Fuse(10A 30mm) ZZ (10A 30mm) 1
12-045C-8C53 Fuse(15A 30mm} 2 (15A 30mm} 1
Needle {DPX17 #18) g 1
0-1¢ Needle (DPx17 #18) vk 1
0-20 91-029M-5030 Sponge - | 1
0-21 | 91-020C-5030 Lower Clamp Knuckle Stopper C HEYgx 4Ag WF £5¥ C 1
0-22 | 91-031C-5030 Lower Clamp Knuckle Stopper D HFyx A WF 254 D 1
0-23 | 91-032A-5030 Pallete Gulde Bz 7helE 2
0-24 | 91-033A-5030 Hinge B HA 8 2
0-25 | 91-034P-5030 Hinge Pl LE L 2
0-26 | 91-035A-5030 Hinge A A A 2
0-27 §1-0364A.-5030 Lower Plate for Pallete e e 1
0-28 | 91-037A-5030 Upper Plate for Pallete BYE Fn 1
0-29 | 91-038C-5030 Handle =% 1
0-30 | 91-0385-5030 Screw (M3, L10} ERENA 4
0-31 | 150895C-8119 Screw (M4, L10} i 10
0-32 | 91-0418-5030 Screw (M3, L15) s 4
0-33 | 060118W-2111 Washer (M3) eV 4
0-3¢ | 91-042C-5030 Lower Feed Plate B H#ulo|z® B 1
0-35 91-043A-5030 Lower Feed Aeryl Plate B o)z ol2E% B 1
0-36 | 1080455-306E Fixed Mes Aol 1
0-37 10504758-306H Moving Mes Fuj& 1
0-38 91-004M-5030 Head Cover H= A 1




Control Box Mechanism
ZEZ A Y

"l

» P50




10-001 A-5030

P-1 Control Box 1
P-2 10-002A-5030 Front Cover 1
P-3 10-003M-PTO1 Serew for Front Cover (M4, L8} AedAY FuAd (M4xL8) 4
P-4 10-0903A-5030 Cover - Ay 1
P-5 10-003M-PT01 Screw for Cover (M4, L8) Al b (MIXLS) 3
P-§ 02-006A-5WE3 FDD FDD 1
P-1 10-004M-PT01 Isolatlon Plate LS 2
P-8 10-109C-3710 Isolation Busking Ad B4 4
P-0 10-0288-80C53 Screw Ass'y for FDD (M3, L7) FDD FuAk (M4xL8) 4
P-10 02-010A-PTA1 Bracket for ¥DD FDD 2z 1
P-11 10-003M-PT01 Serew for Bracket FDD FDD =3l 34 4
P-12 02-0000-PT02 Power P.C.B HRE . 1
P-13 07-0048-8M53 Screw Ass'y for Power PCE (M4, L8) s2e Fu4(E) (MexL18) 4
P-14 10-004A-PTOL Transformer EdA 2o 1
P-15 10-0735-3701 Serew Ass'y for Transformer (M5, L10) EdL Eo] FA{R) (MSXLI0) 4
P-16 10-104A~-5030 X, Y Heat Slnk X, ¥ 4t o1
P-17 10-0175-5W66 Screw Ass'y for X, Y Heat Stok (M4, L12} X ¥ e g FgA(R) (MeXL1Z) 4
P-18 10-005A~5030 X, ¥ Bracket X, Y =il 1
P-19 10-040M-SW66 Screw Ass'y for X, Y Bracket (M4, L8) X, v uaal gua(z) {(M4xL8) 6
P-20 | 01-0000-5030 X, Y P.CB Ass'y X, ¥ BE(Z) 2
P-21 10-0178-3Wea6 Serew Ass'y for X, ¥ P.C.B (M4, L12) X, ¥ BE FA{Z) (MéxL12) [
P-22 05-0025-8W70 P.C.B Guide P.CB 7ol 4
P-23 01-002A-SW70 SMPS SMPS 1
P-2¢ 10-0288-8C53 Serew Ass'y for SMPS (M3, L7) SMPS HubAHz) (M3XL7) 2
P-25 10-117A-PTOL Fan Ass'y 57 (x) 1Set
P=26 10-118B-PT10 Fan Cover F¥7 A4 1
P-27 | OL-002M-AUL2 RBelt for Fan S¥7 2= 4
P-28 09-0415-3701 Nut for Fan +57 Hve 4
P-2% 42-0000-PS=-00 P.C.B Maln Drive FHERD 1
P-30 10-0285-8C53 Screw Ass'y for P.C.B Main Drive (M3, L7) Fa2¥E Fupp(z) (MIXKLT) 5
=3t 10-104A-PT10 Main Drive Heat Sink & 9ol 1-
P-32 07-0045~SM5S Screw Ass'y for Maln Drive Heat Sink F& B g A(E) 4
P-33 01-019M-S W67 Stud for P.C.B Maln Drive (M3, L15) %% BE AFE (M3xXL1S5) 2
P34 10-003M=-PT10 Serew for IPM (M4, L20) IPM F4 (M4XL20) 2
P-35 | 09-046W-3701 Spring Washer for IPM (#4) IPM Az% & {($4) 2
P-36 27-009W-7507 Washer for IPM ($4) IPM HH ($4) 2
P-37 10~003M=-PTL0 Serew Ass'y for Bredge Diede B3z delat &utal (&) 1-
P-38 03-0000-PTO3 I/0 P.CB /0 2E )3
P-39 10-013M-PT10 Screw Ass'y for /O P.C.B (M3, L7) /0 2E FubAHZ) (M3XLT) 6
P-40 10-012M-P610 Stud “A" for I/Q P.CB (M, L37) /0 3E AHE "A" (MIxXL37) 4
P-41 16-0065-AT10 Stud Ass'y for /O P.C.B (M3, L42) /O ME AFCE(Z=) (M3xL42) 15et
P-42 02-006 A-PTQ1 CPU P.CB CPU BE 1
P-43 08-002M-8W67 Stud for CPU P.CB (M3, L10) CPU 2Tt AHE (M3xL10) 4
=44 | 10-006A-5030 CPU Bracket CPU mals 1
P-45 | 10-0725-SW70 Screw Ass y for CPU Bracket {M3, L12} HuyA{z) {(M3x112) 4
P48 10-001C-AT10 Isolation Bushing A 4
P-47 02-001B-85 W67 CPU P.C.B Cover CPU = #Asl 1
P-48 07-0045-5HSS Serew Ass'y for CPU P.C.B Cover CPU BE AY (=) 2
P-49 10-007B-5030 Cennector Cover AdE A 1
P-50 07-0043-SM58 Serew Ass'y for Connector Cover AdE Ad FtaH (=) 4
P-51 10-G065-PTI0 Cautfon Sticker A &g HA 1
P-52 10-0075-PTL10 Sticker for Exchange Filter e 2 £=HH 1
pP-53 10~-G0BS~PTL0 Harth Sticker o] & 2 1
P-54 45-002A-5030 Bracket for Contrel Box ZEZ ¥4 B 1
P-55 080915C-4112 Secrew {MS6, L20) ZES 44 Bl 2AYA 8
P-56 160145 W-4115 Spring Washer Ze$ d ud L Az o4 g
P-57 | 180158 W=-3111 Washer TEF %& sl 3 A A4 8
P-58 QB0915C-4113 Screw (M6, L20) ZeS w2 2 [
P-59 160145 W=4115 Spring Washer ZEY A IAGA AT 84 6
P-60 | 180158 W-3111 Washer ZES = AL HaA 5
P-61 | 45-D07C-5030 Lower Braeket for Control Box FEF A mE(R) 1
P62 160098C-4113 Screw (M10, L25) ZEE wa w32 A 2
P-63 160295W-4115 Spring Washer Zey dx v aA Lxgl B4 2
P64 | OLOG7SW-AQ0L Washer EEE $= 23 ()2 bt ey 2




‘Operation Unit Mechansim
LCHHOIN RUE &

Q-1 SPS-PT-0P Operation Box .Ass' ¥ S of A whea(z) . l-Set
Q-2 46-002A-5030 Operation Box Stand Ass'y : 2Ho] 4 vta Adls (F) 18et
Q-3 456-003C-5030 |- Stand Holder : EL =R 1 | 1
Q-d 46-004A~5030 Stand Holder Base LUl F9 delx 1
o5 | 46-0055-5030 Serew ' aus 97 4 1
Q-6 180478C-7113 Serew (MS, LIS) &9 TAYL 1
Q-7 020318C-4113 Serew (M5, L10) 2de gof xYuS 1
Q-8 10-001 M~PT01 Serew (M6, L50) A F0 slo| & LA 4
Q-8 0151275-306H Nut &ds 3o ol AP HE 4
Q-10 | 180148W-4115 Spring Washer &% Fu Hole cxd 44 4
Q-11 | 180158W-3111 Washer &= Fof slojs ey 4




Pedal Mechanism
AAHE ZHA

R-1 11-0C1A-PT10 Base Foot Switch LR Lt 1
R-2 11-0000-PT10 Foot Switch Ass'y 94 () 15et
R-3 08-015C-3701 Clamp Cable Aol g Feo] s
R~ 09-0315-3701 Screw Clamping Cable Ass'y (M4x0.7 L=8) Aol Fe] AYA(E) 1
R-5 11-001S-PT10 Ending Bushing a5 g4 1
R-6 11-003A~PT10 Cover Foot Switch U4 HF ol A 1
R-7 07-0045-5M58 Serew AsS'y far “A" Foot Switeh Cover(Mix 0.7 L=3) 04 Ak e s A 2Ydd (=) A" 2
R-2 10-6285~SC53 Serew Ass'y for "B Foot Switch Cover{M3x05 L=8} 44 A ols A zadtd (z) B 2
R-% 11-002M=PT10 Sponge A& 2

Upper Thread Holding Device
2 =5 AX

s-1 §9-0014-5030 Upper Thread Holding Bracket HA o] Bl 1
5-2 870168C-4113 Serew (M4xL12) S 3o mal TAGAL 2
S-3 18014SW-3115 Spring Washer (#4) Rl gl Azl g4 2
S-4 18015CW-3111 Washer (#4) KA ze] w2l oA 2
5-5 09-0024-5030 Pin Cylinder Ass'y A4t Hadg(a) 15et
$6 09-003C-5630 Knuckle for Pin Cylinder H43o ALY v 1
S=7 49A.0035-811H Elbow S 1
5-8 49A0015-811H Alr Tube dle] Fu 1
5-9 49A01558-811H Hose Nipple A I 1
§-10 Plug Bolt (M=5T) FH $E(M-5T) 1
T 0%-0045-5030 595 92 54 T

Plug Bolt Washer




SETA

1. Gauge Part (H|0|%] &)

Option Parts '

Standard Type (EZ &)

Part Name Standard StitCh(E-’F— ﬁElil)
=) HE28) | Gage)
[ntermediate
Presser
(=28)
Needle Plate . |. NS o
Cover ———t
(ZEFHH) #2.0
1050425-306H
- |
Shuttle
Race Ring \
(HE0[22) N
0750275-306H

Option Type

Part Name (ZH) 4
ﬂae
" Intermediate )
Presser
(_IT_'-?-HEL) ) ) o)
0550665-306H ; 0551665-306H | 0552665-306H | 0583665-306H | 055466S-306H | 05-033A-5030
for Heavy Maleria |for Ubra Heavy Maferdal | for Thin Material for Cushion Material | for Cushion Matarial for Pallet
(z28) EzE8) geg Fig FHE (zeg
.
Needle Plate ———t
Cover _.U..
(ZEAY)  lorUn Heaw Matenal
:15
1080428—306H
Shuttle /‘N
Race Ring
(MEZH0|2E) FTmTamy Matena
g8
0750458-306H




2. Operation Box Standing Device (< 2o

B} A AEHC

oty g1

Ex])

46-104A-5030

Base for Stand Holder

T-2 020875C~4329 Screw 4
T-3 46-103C-5930 Btand Holder 1
T~4 020318C-4113 Serew {M5, L10) 2
T3 46-105A-5030 Shaft for Stand 1
T-6 080913C-4113 Serew (M6, L20) . 2
T-7 030258W-1211 Washer 2

3. Upper Feed Plate

T-8

22-107A-5030

Cylinder Knuckle

45 WE(70mm)

T-9

22-104A-5030

Upper Clamp Bracket

Aggdz s (70mm)




=8 lAE

1 A3 01-005A4-5030 |Face Plate Substitution 0. 05 01-004A-5030

Lower Clamp Knuokle

2 | I-40- 91-030C-5030 Stoper(C)

- Substitution |01 05. 10 22-041C-5030

Lower Clamp Knuokle

Stoper(D) Substitution 0L 05, 10 22-0421-5030

3 (I-41 91-031C-5030

4 0-38 91-004M-5030 | Head Cover - Additional Parts |02. 02, 07

10

11

12

13

14

15

16

17

18

19

20

NOTE



=8 glAE
Changed Parts List

i

41

42

43

44

45

46

47

48

49

50

51

52

33

54

55

56

57

58

58

60

NOTE )






